'Package leaflet: Information for the user

NUROFEN
'FOR CHILDREN
P orange )

100 mg / 5 ml
‘Oral Suspension

ibuprofen

Read all of this leaflet carefully before you use this
medicine.

be withdrawn.
¢ There is a risk of renal impairment in dehydrated
children and adolescents.

* your child has chicken pox as it is advisable fo avoid

ine use of Nurofen for Children.
There is some evidence that drugs which inhibit
cyclooxygenase/prosiaglandin synthesis may cause
impairment of female ferfility by an effect on ovulation.
This is reversible on withdrawal of treatment (see
"Pregnancy and Breast Feeding').
You or your child are taking other medicines
especially:

o other medicines containing ibuprofen, aspirin or |
other NSAIDs, including those you can buy over the|

For children with sensitive stomachs the product can be

taken during a meal.

Use either the two ended measuring spoon (2.5 ml and
5 ml) or the 5 ml dosing syringe provided in the pack fo
ensure accurate dosing.

EUsing the 5 ml easy dosing syringe

Push the syringe firmly into the plug (hole) in the neck
of the bofle.

To fill the syringe, tum the botfle upside down. Whilst
holding the syringe in place, gently pull the plunger
down drawing the medicine fo the correct mark on
the syringe. See section "How much medicine fo
use".

Turn the botile the right way up, remove the syringe
from the bottle plug by gently twisting the syringe.

* iiff neck, headache, nausea, vomifing, fever and
disorientation.

If your child experiences any of the following side

effects, stop giving this medicine and tell your

doctor

* unexplained stomach pain, indigestion, hearburn,
nausea or vomiting

. re“owing of the eyes, pale stools and dark urine,
iver problems

* severe sore throat with high fever

unexplained bleeding, or have bleeding in the skul,
bruising or tiredness or geffing more infections, such

as colds, than normal.
Other side effects which may occur are:

It contains important information. _ counter o Place the end of the syringe into the child’s mouth and - Uncommon:
Keep this leaflet: you might need it again. o diuretics [fo help you pass water) gently press the plunger down to slowly and gently @ headache
If you have any further questions after you have read it o anticoagulants (blood thinning medicines e.g. release the medicine. Rare:

ask your doctor or pharmacist.

warfarin)

e diarthoea, wind or consfipation. Tell your doctor if

¢ This medicine is designed fo help bring down ahigh o medicines for high blood pressure [e.g.capioprl), l these last for more than a few days or become
temperature and relieves pain from headaches, atenolol, losartan) 1 froublesome
eoécﬁhel sore throats, +:ninor oghes ﬂndhsprcins, cold o lithium [for mood disorders| Very rare
and fly sympioms, feeffing and fooihache. o methotrexate (for psoriasis, arthritis and types of iy ' i i
e This medicine is suitable for most babies over cancer) borp I e k ’ lkgdneyf problems, kichey fafure may occur wih
3 months of age, children and adults. zidovudine (for HIV) uprofen

e stroke or heart problems may occur with lbuprofen.
This is unlikely af the dose level given fo children

*  Affer use replace the bottle cap. Disassemble the

corticosteroids (an antiinflammatory drug) Al .
yrm e, wash the parts in warm water and allow to
1y.

* Follow the dosa%e instructions carefully.
Section 3 shows the different amounts that

O O O O O

i children need. pro!oenecid “.O eat goul  antbiof | y. Store out of the reach of children. * worsening of colitis and Crohn's disease

®  Speak to your doctor if your child: amllnﬁglycc;ydes'(o fype o onh‘ \Ohg} , | How much medicine to use *  high blood pressure.

> SQUH?TSh frc‘>m ﬁmy of the conditions listed in Section girgbet()e,?)og ycemic agents [oral medicines fo freat . DO III‘OT ?ive ’rﬁ babiﬁs under 3 months or babies Csievere S}Einkmfecﬁons and ﬁOH ﬂs{sue complications

! f t . . | weighi f 5 kg. i i i infecfion.

s %kine i%eer medicines. See Secfion 2 o cardiac glycosides (for heart problems) ‘ Welghing :ss an°*g Dose N urll(ng chicken pox fvaricell inection

1 : 9 b 1 feel of all concerned o ciclosporin or tacrolimus (fo prevent organ l ge ot known ,

| > g nofsgetr'hng3 etter, or you feel at all concerned. reiection after fransplan] | 3 months - 6 months | One 2.5 ml dose o Asevere sksm reacfion k{nggénsgs‘ DF%S$ sz_ndrorrp}e

S dijeloecslznrosh breothing oroblems o diarhoea © quinolone antibiotics (for infections) | 5-7.6 kg 3 times in 24 hours F:egvneroz\(/:vueﬁllin\émoati/nr;spﬁ odos olr?g léneihzrler;ggsof

| and est very Tiréd. gp 0 SSBI antidepressant drugs : 6 months - 12 months | One 2.5 ml dose 3 times eosin,ophihs [a type of white blood cells).

> See 8edion 3 o antiplatelet drugs e.g. dipyridamole, clopidogrel. | 77-9kg in 24 hours Reporting side eff

' Do not use this medicine and speak fo vour Some medicines that are anficoagulants fi.e. thin ! : S— eporting side effects

U ::J h FI’( Y Ub blood/prevent clotting, e.g. aspirin/ acetylsalicylic 1year -3 years One 5mldose 3 timesin | If you get any side effects, tolk to your doctor or

- doctor if you are pregnant, think you may be d warfarn. ficloodi ? dicines th } i harmacist. This includes any possible side effects not

‘ acid, warrarin, ticlopidine), some medicines that 10-16 kg 24 hours - R ;

. pregnant or frying fo get pregnant or are breast duce hiah blood ACE-inhibi h w isted in this leaflet. You can also report side effects

" heedin reduce high blood pressure [ACE-nhibitors such as | 4 vears - 6 vear One75mi(5mi+25ml) | ¢ ‘ oM SI0

| See é 9; ) captopril, betcrblockers such as atenolol or | years - 6 years e7.5mi (51 . directly (see details below). By reporting side effects you

| th'eel efT |;)n ' an iorinsin [ C;ecepror antagonists Skl)JCh F?S \osgréon) ! 17-20 kg dose 3 times in 24 hours conOI help p'r_?ﬁ/éieljrgore mformq|hon onET ? FsoieTt\/ of this

In this leaflet: i ici i | ‘ medicine. armacovigilance, Earlsfort Terrace,

1. What Nurofen for Children is and what it is rootment m'eh Emes {moy\;] ech OrldehO e{ce | | Tyearsto years One 10 ml (Sml +5ml) IRL Dublin 2. Tel: + 353 1 6/64971;

| freatment with | uEro en. You should therefore always, 21-30 k dose 3 times in 24 hours : .

 used for seek the advice of a healihcare professional before ™ | g Fax: +353 1 6762517, Website: www.hpra.ie,

2. Before giving Nurofen For Children to your child you use ibuprofen with other medicines. ! 10yearsto12years | One15ml(5ml+5ml+5ml) | Emai medsafety@hpra.ie

3. How to use Nurofen For Children 0 ollf you have faken mifepristone now or in the last 12 31-40 kg dose 3 times in 24 hours 5 Hew to cire Nimeien Bar CnlEiem

| Qo ays

4. Possible side effects _ f * Do not dose more frequently than at 6 hour intervals. | Keep this medicine out of the sight and reach of children

5. How to store Nurofen For Children Seek the advice of your doctor or pharmacist if any . Tor Sh | Do not use this medicine after the expiry date which is

6. Further Information of the all?ove apply. ) i or Short-term use only st?ted on hThe| coglon o?dhboﬂle |ohbe|4 The expiry date

! : . 1 e t sure what types or medicines __ refers fo the last day or that montn.

[ 1. What Nurofen for Children is and ‘ " You Tne ok U e Pri ‘ Y

‘ hat it is used f ‘ your child is taking, show the medicine to ] '~ Print ' This medicine does not require any special siorage
what it 1s used tor s the doctor or pharmacist WARNING: " - h

! | E | P Ist. D dth dd ' Free ' conditions. Do not throw away any medicines via

‘[[be f)?ﬁ\/_g ingrfedienth(_whh@ch makes this medicine | If you are an adult taking this medicine o not exceed the stated dose " Area

Work) is ibuprofen which is @ | |

medicines you no longer use.

The wamings and information given in this
help profect the environment.

section apply and in addition the following:

Pregnancy and breastfeeding

* ibuprofen belongs to a group of medicines which
may impair ferility in women. This is reversible on
stopping the medicine. It is unlikely that this medicine,
used occasionally, will affect your chances of

For infants aged 3-5 months medical advice ' =777~ + how fo throw owom

These measures w

non-steroidakanti-inflammatory (NSAID) painkiller.
louprofen is used as an analgesic (poinEiHer) for the relief
of teething and toothache pain, earache, headache,
muscular minor aches and sprains, sore throats and cold
and flu symptoms.

Nurofen for Children also reduces a high temperature

should be sought if symptoms worsen or not later than
24 hours if symploms persist. If in children aged 6
months and in adolescents this medicinal product is
required for more than 3 days, or if symploms worsen a
docor should be consulted.

6. Further information

What is in this medicine?
The active ingredient is ibuprofen 100 mg per 5 ml.

* wastewater or household wasfe. Ask your pharmacist 3

The other ingredients are

:(fever). becoming pregnant, however, fell your docior before lTolk;o your }:i'?c,for Matiitol syrup, purified water, glycerin, citric acid, sodium|
{ 2. Before giving Nurofen For Children to toking this medicine if you have problems becoming I your child’s symptoms do not go away as citrate, sodium chloride, sodium saccharin, orange |
; your ch?ld oregnant soon as possible or worsen. flavour, xanthan gum, polysorbate 80, domiphen

bromide.

What the medicine looks like

Nurofen for Children is an offwhite liquid available in
100 ml, 150 ml and 200 ml boﬂ|es.qFoch pack contains|
either a spoon or dosing syringe. Not all pack sizes may !
be marketed. It contains 100mg of the active ibuprofen
in every 5 ml of medicine. :
Marketing Authorisation Holder and Manufacturer.
Marketing Authorisation Holder:

Reckitt Benckiser Ireland Lid., 7 Riverwalk, Citywest
Business Campus, Dublin 24. Ireland

Manufacturers: Reckitt Benckiser Healthcare UK ltd,
Hull, HU8 7DS UK and

RB NL Brands, B.V. Schiphol Blvd 207,

1118 BH Schiphol, NL.

This leaflet was revised: October 2019

* If you are not sure of your child’s illness or it is

you should only fake his product on a doctors 3 accompanied by a rash, breathing difficulties,

advice during the first & months of pregnancy

DO NOT take Nurofen for Children if you are in the
last 3 months of your pregnancy or while
breasifeeding

iThis medicine is suitable for the moiorit\/ of people but
certain people should not use it. Talk to your pharmacist
or doctor if you are at all unsure.

Do not give this medicine to your child if:

®  they suffer from hypersensitivity o any of the

. ingredients in this medicine (see section 6)

e they have ever had a reaction [e.g. asthma, runny
nose, rash, swelling of the face, fongue, lips or throat
or stomach bleeding| after taking ibuprofen,
aspirin or other non steroidal anti- inflammatory
(NSAID) medicines

* ihey weigh less than 5 kg or are under
3 months of age

* they are taking any other anti-inflammatory
(NgAID) painkillers, or aspirin

e they have (or have had two or more episodes of]
stomach ulcer, perforation or bleeding

o ihey have severe kidney, heart or liver failure

e they have inherited problems coping with
fructose/fruit sugar (hereditary fructose infolerance).
This is because the body can make some fruciose
from the ingredient malitol.

diarrhoea or excessive tiredness, speak to your
! doctor straight away.
If you take more Nurofen than you should:

If you have taken more Nurofen for Children than you
should, or if children have taken this medicine by
accident always contact a doctor or nearest hospital to
lgekt an opinion of the risk and advice on action fo be
faken.

The symptoms can include: nausea, stomach pain,
vomiting (may be blood streaked), gastrointesfinal
bleeding, headache, ringing in the ears, confusion,
nystagmus (shaky eye movement] or more rarely
diarhoea. In addition, at high doses, vertigo, blurred
vision, low blood pressure, excitation, disorientation,
coma, hyperkalaemia (raised blood potassium levels),
increased prothrombin fime/INR, acute renal failure, liver
damage, respiratory depression, cyanosis, exacerbation
of asthma in asthmatics, drowsiness, chest pain,
palpitations, loss of consciousness, convulsions (mainly in
children), weakness and dizziness, blood in urine, coYd
body feeling and breathing problems have been reported
If you forget to give the medicine

IF you forget a dose, give the next dose when needed,
provided that the last dose was taken af least 6 hours
ago. Do not give a double dose.

" 4. Possible side effects

Like all medicines, Nurofen for Children can cause side

Other warnings
medicines such as Nurofen for Children may be
associated with a small increased risk of heart attack
'myocardial infarction'] or stroke. Any risk is more
likely with high doses and prolonged freatment. Do
not exceed T%e recommended dose or duration of
freaiment 3 days

* ifyou have [or have had two or more episodes of| a
stomach ulcer, perforation or bleeding

¢ lbuprofen belongs fo a group of medicines which
may impair fertility in women, see section "Pregnancy |
and Breast feeding'. !
Risk of heart attack or stroke: if you have heart
problems, previous sfroke or think that you might be
at risk of these conditions (for example if you have
high blood pressure, diabetes or high cholesterol or
are a smoker) you should discuss your treatment with
your doctor or pharmacist

Elderly: elderly patients are more prone fo side
effects such as stomach bleeding and perforation
which may be fatal. Talk fo your doctor or pharmacist
before taking this medicine.

Talk to your doctor or pharmacist if: .
. i/‘our child has or has had high blood pressure,
eart problems or a stroke because there is a
small increased risk of heart problems with ibuprofen
e your child has a condition which may put them at risk
of heart problems, such as diabetes or high

Driving and using machines
There are no known effects on driving or use of

cholesterol machines. effects, although not everybody gets them.

® your child has a condifion which increases tendency  Nurofen for children contains maltitol ;The most common side effect is irritation of the stomach
o b|eeding or they have bleeding in 'the §|<u|| ¢ Ifyou have been fold by your doctor that you have Whictcon cause problems such as indigestion and

e your child has asthma or any allergic disease of an infolerance to fructose, contact your doctor before ; earfoumn.
the lungs faking this medicine. If your child experiences any of the following, stop

giving this medicine and tell your doctor
immediately:
®  blood in the stools (faeces/motions)

0 ﬁour child has, or has had liver, kidney, heart or
owel problems
® your child has SLE (Systemic Lu§>us Erythematosus, a4

Maliitol may have a mild laxative effect.
Calorific value 2.3 keal / g maliitol.
This medicinal product contains 1.2 mmol

= , Al ] ‘
ordon ol o il odlie ¢ RS S T b || oo
diseose Y ' Y info consideration by patients on a controlled sodium | ' vomiting blood or dark particles that look like coffee

diet.

3. How to use Nurofen For Children

Always shake the bottle thoroughly before use.
To remove the cap, push it down and tum it
anticlockwise.

' grounds

* unexplained wheezing, shoriness of breath, skin rash
(which may be severe with blistering or peeling of the
skin), serious skin reaction, e.g. Stevenjohnson
syndrome, itching or bruising, racing heart, fluid
refention (swollen ankles or decreased levels of
passing urine)

* your child suffers from chronic inflammatory bowel
disease such as Crohn’s disease or ulcerative coliis
you previously experienced stomach bleeding or
perforation after taking ibuprofen or other
non-steroidal antinflammatory drugs (NSAIDs)

* when stomach ulcer or bleeding occurs in patients
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